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APPLICANT: DONGGUAN JON LONG SAFETY WEAR CO., LTD
(C39964)

5-6 DA-YEN-QUAN INDUSTRIAL ZONE,
SANG YUAN, DONGCHEN

DONGGUAN GUANGDONG

CHINA

Date of receipt :15 July 2019
Testing period  :15 July 2019
Buyer: — :19 July 2019

Sample description: ~ SAFETY SHOE M-222

Style / Article no.  :M—222
Test(s) requested  :PHYSICAL TEST

Service :REGULAR Previous report —

Brand / Section :KING POWER Product category ~ :SAFETY SHOE
Season e Product type .

End use = Test stage :FIRST TEST
Factory name :DONGGUAN JON LONG SAFETY WEAR CO.,LTD Supplier name =

Factory code — Exported to —

1. Conclusion:
ASTM F2413-18

Tests description Conformity
1 5.6. Electrical Hazard Resistant Footwear (EH) Pass

Pass: requirements met  Fail: requirements not met  None: no requirement for this test  N/A: not applicable

Approved by

Leo TOM KIT FAI
Operational Manager

This test report in version D190712964_2 supersedes the report D190712964_1
The report is |ssued by CTC Dongguan under |ts General Condmons printed overleaf. The results shown in this report refer only to the s

in full, without the written approval of the testing laboratory.




\‘\‘\\upr‘,,,}”,

C T A
e CNAS T2
/r_* NS il CNAS L5012

TEST REPORT age 21

19 July 2019

v
Yo
aw

.r¥~

\‘\\‘\
",

Report No.: D190712964_2

APPLICANT: DONGGUAN JON LONG SAFETY WEAR CO.,LTD
(C39964)

2. Sample(s) description assigned by laboratory:
Sample information

Size Analyzed product Description
us 09 Safety shoes (1 pair)
Tan

Whole footwear

D190712964

D190712964

This test report in version D190712964_2 supersedes the report D190712964_1
The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the

in full, without the written approval of the testing laboratory.
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APPLICANT: DONGGUAN JON LONG SAFETY WEAR CO.,LTD

(C39964)
3. Safety shoes (1 pair)/US 09
Whole footwear : Tan
Method Client Unit Result Conformity
Requirement
(+) 5.6. Electrical Hazard ASTM F2412 - 18 Pass
Resistant Footwear (EH)
Applied voltage kV 18
Leakage current - left 1 <1.0 mA 0.03
Leakage current - right 1 <1.0 mA 0.03
Leakage current - right 2 <1.0 mA 0.03
Arc flashing observed No
Arc flashing observed (2) No
Arc flashing observed (3) No

END OF TEST REPORT
(+)CNAS accreditation

This test report in version D190712964_2 supersedes the report D190712964_1
The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the sad

in full, without the written approval of the testing laboratory.




